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Summary of Test Result

E:,Z: Rc‘;:;: Test ltems (PAZ(::;:IL) Remark
3.1 15.403(i) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.4 15.407(b) Unwanted Emissions Pass -
3.5 15.207 AC Conducted Emission Pass -
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who

shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Proprietary radio 5G / 6G, CBRS and GNSS.

Antenna Type
Proprietary radio 5G: Array antenna

Antenna information
5725 MHz ~ 5850 MHz Peak Gain (dBi) ‘ 14.64

Remark:

1. The device is driving cross-polarized antenna, which has 4 horizontal polarization antennas and 4
vertical polarization antennas.

2. Minimum number of spatial stream (Nss) is 2.
The EUT is a fixed point-to-point device operating in UNII-3.

4. The EUT’s information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International (USA) Inc.

Test Site Location

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Test Site No.

Sporton Site No.

THO1-CA, CO01-CA, 03CHO1-CA

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.
+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2020

Remark: All the test items were validated and recorded in accordance with the standards without any

modification during the testing.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\;?_IC;)
151 5755
153 5765
155 5775
5725-5850 MHz = =785
(UNII-3) 159 5795
40MHz
161 5805
163 5815
165 5825
5725-5850 MHz 151+159 5755 + 5795
(U-NII-3)
40+40MHz 157+165 5785 + 5825

2.2 Test Mode

Test Cases

AC Conducted

Mode 1 : 5GHz Tx + Adapter
Emission

Remark:

1. The detailed Radiated test modes are shown in Appendix C.

2. For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monior ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name Model Name |FCCID |Data Cable |Power Cord
SHENZHEN GOSPELL AC I/P :
1, |Power Supply DIGITAL TECHNOLOHU |G0566-500-120 |N/A N/A Unshielded, 1.8m
w/adapter
CO.LTD
AC I/P
Desktop Computer Unshielded 1.2m
2. |THINKCENTRE  |-enovo NA NA - |NIA DC O/P
Shielded 1.8m

2.5 EUT Operation Test Setup

The RF test items, utility “Terminal” was used on the Linux-based support desktop. Command-line
scripts were executed to place the EUT into engineering modes to provide channel frequency and
bandwidth selection, power level and continuous transmitting mode.

TEL : 408 9043300 Page Number : 8 of 23
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date 1 Jun. 04, 2025
Report Version 101



swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001A

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2(dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g s~ oD

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.

TEL : 408 9043300 Page Number : 10 of 23
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date 1 Jun. 04, 2025
Report Version 101



swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001A

3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6dBi without any corresponding reduction in transmitter conducted

power.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output

v02r01
3.2.4Test Setup
Power Meter Attenuator EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any

500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with

direction gain greater than 6dBi without any corresponding reduction in transmitter conducted power.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-1 #

(trace averaging with the EUT transmitting at full power throughout each sweep).

1.
2.

3.

+ Set span to encompass the entire emission bandwidth (EBW) of the signal.

- Set RBW = 300kHz.

+ Set VBW = 1 MHz.

« Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.

- Sweep time = auto.

- Detector = RMS
- Trace average at least 100 traces in power averaging mode.

The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.

Method (c): Measure and add 10 log(Nant) dB.

With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(NanT) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nant outputs so
that each output is permitted to contribute no more than 1/Nant t of the PSD limit.
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3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5.725-5.85 GHz band:
15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=w MV/m, where P is the eirp (Watts)
EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.
(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
- RBW =120 kHz
+ VBW =300 kHz
+  Detector = Peak
+  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
- RBW=1MHz
- VBW =23 MHz
+  Detector = Peak
+  Sweep time = auto
+  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna

tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum

reading.
TEL : 408 9043300 Page Number 115 of 23
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date 1 Jun. 04, 2025

Report Version 101



e % FCC RADIO TEST REPORT Report No. : FR250408001A

SPORTON LAB.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“..

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
| Im !

Metal Full Soldered Ground Plane

.

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

= |
EUT :'d 3m —_—

e

Metal Full Soldered Ground Plane

[~ [

Spectrum Analyzer ! Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C

TEL : 408 9043300 Page Number : 18 of 23
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date 1 Jun. 04, 2025
Report Version 101



swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001A

3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7.  The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! B EUT l
I - ol [ I l 80 cm to
I Receiver | ground
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3bp ;
|
| AC :
| AMH | |
I [LISH) : |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;;'f:ion Test Date Due Date Remark
Bilog Antenna | TESEQ 6111D 54683 | 30MHz~1GHz | Nov. 15, 2024 “:Aagy1222',22002255~ Nov. 14, 2025 (oﬁgﬂigﬁif’&)
Loop Antenna R&S HFH2-Z2E 100840 | 9kHz~30MHz | Apr. 28, 2025 “,('Aagy1222"22002255~ Apr. 27, 2026 (Ogg‘:'igff’C”A)
Horn Antenna SCHV}’:’?(RZBE BBHA 9120D 02115 | 1GHz~18GHz | Aug. 06, 2024 “:Aagy1222',22002255~ Aug. 05, 2025 (O?ngaig?f’gA)
SH';\'nEt::n:"m SCHV\C’;?(RZBE BBHA9170 00841 | 18GHz~40GHz | Aug. 07, 2024 “,('Aagy1222"22002255~ Aug. 06, 2025 (Ogg‘:'igff’C”A)
Amplifier SONOMA 310N 372241 9kHz~1GHz | Apr. 14, 2025 “l/\'ﬂag'y1222’,22002255~ Apr. 13, 2026 (oaﬁ{caaig??an)
Filter Wainwright | /71 HBO00-250 | WR3ZBNWZ NA Jun. 04, 2024 “:Aa;’y1222"22002255~ Jun. 03, 2025 (Og{g‘:‘ig;if&)
Filter Wainwright | 2T IS087250) g NA Jun. 04, 2024 “:Aagy1222’,22002255~ Jun. 03, 2025 (Oigﬂgﬁf’gA)
Filter Wainwright | "7 1121200 127 g 12002 LOW | jun. 04, 2024 “:Aa;’y1222"22002255~ Jun. 03, 2025 (Og{g‘:‘ig;if&)
Preamplifier | Keysight 83017A MY53270321|1GHz~26.5GHz | Apr. 14, 2025 “:Aagy1222’,22002255~ Apr. 13, 2026 (Oigﬁgﬁf’&)
Preamplifier | E-instrument ERA;S?_’X;OBG'S EC1900252 | 1GHz~18GHz | Apr. 14, 2025 “:Aa;’y1222"22002255~ Apr. 13, 2026 (Og{g‘:‘ig;if&)
Preamplifier EMEC EMC18G40G 060726 18G-40G | Apr. 15, 2025 “:Aagy1222’,22002255~ Apr. 14, 2026 (Oigﬁgﬁf’&)
RF Cable HUBE;SUH SUCOFLEX 102 3812325@1 N/A Mar. 04, 2025 “l/\'ﬂa;'y1222”22002255~ Mar. 03, 2026 (o;{@ﬂigﬁif’&)
804938/2
Hygrometer TESEO 608-H1 45142559 N/A Aug. 14, 2024 '\l’\'ﬂa;’y1222"22002255~ Aug. 13, 2025 (og{@ﬂigﬁif&)
Controller | Chaintek EM-1000 060881 Ta%f;ngzr}irna NA e s | VA | oscrioncny
Antenna Mast [ ChainTek MBS-520-1 N/A 1m~4m N/A “l’\'ﬂa;’y1222"22002255~ N/A (O;{gaigzif’g A)
TumTable | ChainTek T-200-5-1 NA | 0~360 Degree | N/A '\,’\'Aagy1222',22002255~ N/A (Oﬁgﬂgff’g )
Test Software | Audix E3 Spiiggofgjvg PK-002093 N/A N/A “l’\'ﬂa;’y1222"22002255~ N/A (O;{gaigzif’g A)
Hygrometer Testo 608-H1 45141354 N/A Aug. 14, 2024 I\'/\I/Iaayy()124,,22002255~ Aug. 13, 2025 (CT";(‘J’;J_CC“;C;
i‘;;clyzue”r‘ zzm‘:é FSV40 101089 | 10Hz-40GHz | Apr. 17, 2025 '\l’\'ﬂag’y(?‘i’zzoozjg Apr. 16, 2026 (CToﬁgf_coti‘;
Switch Box |EM Electronics| ~ EMSW26 1090304 N/A Oct. 10, 2024 |\’/\|Aagyo124722002255~ Oct. 09, 2025 (CTolj‘g;J_%i‘;
LISN TESEQ NNB51 47415 N/A Aug. 14, 2024 | May 28, 2025 | Aug. 13, 2025 ?ggg‘;cgi';
LISN TESEQ NNB51 47407 N/A Apr. 15,2025 | May 28, 2025 | Apr. 14, 2026 fggg‘;"g‘;\q
EZ"C';:; R&S ESR7 102177 | 9KkHz~7GHz | Apr. 15,2025 | May 28, 2025 | Apr. 14, 2026 ?ggg‘;cgi';
:v?t:Zrz JEE’E R&S VTSD 9561-F N z%%l'fz' N/A Jun. 04, 2024 | May 28, 2025 | Jun. 03, 2025 Sgggﬁcg%
LISN Cable HUBEE;SUH RG-214/U "'S't'oﬁab'e N/A Jun. 04, 2024 | May 28, 2025 | Jun. 03, 2025 ?ggg‘;cg%
Test Software R&S  |EMC32V10.30.0(  N/A N/A N/A May 28, 2025 N/A fggg‘;"g‘g
TEL : 408 9043300 Page Number . 22 of 23
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date 1 Jun. 04, 2025
Report Version 101
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.9 dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.7 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.5dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o _ 4.5dB
of 95% (U = 2Uc(y))
TEL : 408 9043300 Page Number : 23 of 23
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date 1 Jun. 04, 2025

Report Version 101



Appendix A. Test Result of Conducted Test Items

Report Number : FR250408001A

Test Engineer:

Venkata Kondepudi

Temperature:

18.8~21.7°C

°C

Test Date:

2025/05/02~2025/05/14

Relative Humidity:

43.00~52.40%

%

A1-10f2



Conducted Power on Port 0H

Power setting

g Total R
BW Freq (MHz) | _Conducted MIMO |Antenna Gain| g () | conducted | ComductedLimit | pograi Attn ADAK
Power (dBm) Factor(dB) (dBi) (dBm)
Power (dBm)
5755 2096 9.03 14.64 17.65 2099 30.00 Pass 21 12
40MHz 5795 19.1 9.03 14.64 17.65 2613 30.00 Pass 21 102
5825 19.25 903 14.64 17.65 2828 30.00 Pass 21 99
40 + 40MH2 57555795 2095 9.03 14.64 17.65 2998 30.00 Pass % 11.8_108
5785+5825 19.70 903 14.64 17.65 2873 30.00 Pass 21 1210
PSD on Port OH MIMO Calculation
PSD Antenna Gain " Total PSD PSD Limit . Number of Number of Sss
il Frea MH2) | (uBmisookkz) | MO (9B) (dBi) EEED (dBm/MHz) (dBm/500kHz) Racsman Ant ss i
5755 3.11 9.03 14.64 17.65 1214 Pass 8 2 3.01
40MHz 5795 141 9.03 14.64 17.65 1044 30.00 Pass 8 2 3.01
5825 123 903 14.64 17.65 10.26 30.00 Pass 8 2 3.01
5755+5795 0.56 9.03 14.64 17.65 9.59 30.00 Pass 8 2 3.01
40 + 40MHz
5785+5825 1.08 903 14.64 17.65 7.95 30.00 Pass 8 2 3.01
6dBBW | 6dB BW imit ;
BW Freq (MHz) | 2648 BW (MHz)| 0BW (WHz) | (05 fioi Pass/Fail
5755 64.66 38.09 37.50 >05 Pass
40MHz 5795 716 4065 37.50 505 Pass
5825 72.85 4154 37.50 >05 Pass
0 + 4002 5755+5795 110,62 7727 7741 505 Pass
5785+5825 111.20 7744 7741 >05 Pass

Conducted Output Power
Antenna Gain = 14.64dBi

The device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical polarization antenna
Directional Gain (4H/4V) = 14.64dBi + 10log(Ntx = 4 / Nss = 2) = 17.65dBi
The device operates as fixed point-to-point

Power Spectral Density
Antenna Gain = 14.64dBi

The device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical polarization antenna
Directional Gain (4H/4V) = 14.64dBi + 10log(Ntx = 4 / Nss = 2) = 17.65dBi
The device operates as fixed point-to-point
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\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<Single Carrier>
<40MHz>

6dB Bandwidth 26dB Bandwidth

Spectrum

[“l;? Spectrum l“%‘.'
Ref Level 30.00 d&m Offset 23.00 dB & RBW 100 kHz Ref Level 30.00 d&8m Offset 23.00 dB & RBW 1 MHz
o ate 208 SWT _ 10.1ms & VBW 300 kHz_ Mode Swsep o Att 2008 SWT_ 10.1ms @ VBW 3 MHz _Made Swesp
[@ 1Pk View [0 1Pk view
MAL1] 271 dBm MiL1] 12.46 dBm
5.80625300 GHz 5.7881680 GHz
20 dem D2(1] 0.55 dB 20 d D2(1] 0.13 dB|
37.50300 MHz 72.8480 MHz
D1 13784 B T
10 dam 10d If P ot bne A .(\‘
0da 01 3556 dgm b TR YT L ode l\
5% 2654 dbm i b .4 : NJ !
2 -2 ‘ : W
-10 dom - ™

| 10 EERET LTy LT [ i
| .
WWM Mo | . A
'y ’

el 30 dl W i
-40 dBm -40 df

-50 dBm -s50
-60 dBm -60 di
CF 5.825 GHz 001 pts Span 90.0 MHz CF 5.825 GHz 10001 pts Span 160.0 MHz
i —t e i — _— )
il ] CRRRE e [ il ] [ TR
Date: 13 MAY 2026 00 4244

Date: 13 MAY.2026 00 4319

99% Occupied Bandwidth

Spectrum [“l;?
Ref Level 30.00 dem  Offset 23.00 db & RBW 1 Mnz
o att 20d8 SWT _ 10.1ms @ VBW 3 MHz _Mode Sweep
(@153 view
MIL1] 13.68 dBm
5.84024800 GHz
20 dan Occ Bl 41.535846415 MHz|
10 dBm 7 fM/\

, Al \
-10 dam: ] M =N
;-/N w\“'\

-30 den

~40 dBm-

-50 dBm

-60 dBm

CF 5.825 GHz 10001 pts Span 100.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.840248 GHz 13.68 dém
TL 1 5.8042721 GHz -4.44 dEm Occ Bw 41.535846415 MHz
T2 1 5.8458079 GHz -5.37 dém

il ] SRR e

Date: 13.MAY.2025 004204

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300

Page Number :A2-2 1 of 3
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Report No

. : FR250408001A

<Multiple Carrier (Contiguous)>
<40MHz + 40MHz>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=)

Ref Level 30.00 d8m  Offset 23.00 dB & RBW 100 kHz

Spectrum

(=)

Ref Level 30.00 d&8m Offset 23.00 dB & RBW 1 MHz
o ate 208 SWT _ 10.1ms & VBW 300 kHz_ Mode Swsep o Att 2008 SWT_ 10.1ms @ VBW 3 MHz _Made Swesp
[@ 1Pk View [0 1Pk view
MAL1] 3.69 dam) MiL1] 15.03 dBm
5.7663600 GHz 5.7492560 GHz
20 dem D2(1] 0.01 dB 20 d D2(1] 0.46 dB|
77.4080 MHz 111.2000 MHz
10 dBmr 10 dgm—01 116074 ““Wiw HM‘M\JW\.;\”!
- 1 1307 dom ‘ . | ]
] = - od | i
2 4593 doll o
| . i b,
-10 dom -10 T y
D2 -14.393 dar ﬂﬂ 1 Ao
20 den 1 20 d 4 |

-30 dem—{ ",J'.

J

i L q -401 dif
-50 dBm 50
-50 dBm -60 df

CF 5.805 GHz
——

10001 pts

)|

Date: 13.MAY.2025 0054:12

Span 160.0 MHz

CF 5.805 GHz
P—

10001 pts

Span 320.0 MHz

)|

Date: 13 MAY.2026 005525

99% Occupied Bandwidth

N/A

Spectrum

&

jo Att 20 dB  SWT

Ref Level 30.00 dém Offset 23.00 dB & RBW 1 MHz
10.1ms @ VBW 3 MHz _Mode Sweep

@ 1Pk Vigw

20 dbn

Mi[1]

10 dBm

W1 Occ By

77440255974 MHz|

11.67 dBm
5.8002120 GHz

oy
7 v

; ]

v ~ \Jﬂ
\/

=

¥

-10 dim v"JJ

T
\

|

-20 dBm

N

-30 dBm

~40 dBm-

-50 dBm

60 dBn

CF 5.805 GHz

10001 pts

Span 120.0 MHz

Marker
Type | Ref | Trc | X-value
M1 1

Y-value | Function |

5600212 GHz
TL L 5.7654479 GHz
T2 1 5.8438881 GHz

11.67 dem
5.88 dBm Occ Bw

Function Result |

)

Date: 13.MAY.2025 00:54:01

6.09 dBm
J

77.440255974 MHz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300

Page Number

:A2-2 2 of 3



ssanrancas. FCC RADIO TEST REPORT Report No. : FR250408001A

Test Result of Power Spectral Density|
<Single Carrier>

<40MHz>

Maximum Power Density Plot (dBm/500kHz)
Spectrum @

Ref Level 30.00 dBm Offset 23.00 dB & RBW 500 kHz
|» Att 20 dB @ SWT 20ms » VBW 3 MHz
SGL Count 100/100

@ LRm AvgPwr

Mode Sweep

M1[1] 3.11 dBm
9.7639900 GHz
20 dBm

10 dBém

pE—— I P PR,
0 dB /

1048 ! !
;. |

- ataN
s -
-30 dBm=

| haN
40 der

-50 dl

@

-60 den

CF 5.755 GHz 1001 pts Span 100.0 MHz

—_—
L I J GNARRRERD oo
Date: 12.MAY.2025 18:41.39

<Multiple Carrier (Contiguous)>
<40MHz + 40MHz>

Maximum Power Density Plot (dBm/500kHz)
Spectrum I [@

Ref Level 30,00 dém Offset 23.00 dB & RBW 500 kHz

|& Att 20 dB @ SWT 20ms & YBW 3 MHz
SGL Count 100/100

(@ LRm AvgPwr

Mode Sweep

M1[1] 0.56 dBm|
5.801490 GHz
20 dBm

sl I I

J‘«V” ) \'\'"‘J"".
450 dem

-40 dBm

-50 dém

-60 dBm

CF 5.775 GHz 1001 pts Span 120.0 MHz
T

)i ] O]

Date: 13.MAY.2025 18:39:07

TEL : 408 9043300 Page Number 1 A2-2 3 of 3
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Appendix B. AC Conducted Emission Test Results

Temperature : 19.5~23.5C
Relative Humidity : (39.2~45.1%

Test Engineer : [Leo Liu

TEL : 408 9043300 Page Number : B1 of B3



Report No.: FR250408001A

EUT Information

Test Site Location : CO01-CA
Project 250408001
Power: 120Vac/60Hz
Mode 1
Line
Full Spectrum
100 T
90T
80T
7071
. 60_\ CISPR-OP Limit at Main Ports
m s
©
£ 50
s [* = L 8 4
— 40._
30T
20T
10T
0 } } } —— } } } } } —t } i
150k 300 400500 800 1M 2M 3M  4M 5M 8 1 20M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.150270 --- 26.79 55.99 29.20 | L1 OFF 20.3
0.150270 51.03 65.99 14.96 | L1 OFF 20.3
0.163779 25.18 55.27 30.09|L1 OFF 20.3
0.163779 48.20 === 65.27 1707 L1 OFF 20.3
0.435363 --- 39.41 47.15 7.74 | L1 OFF 20.2
0.435363 46.09 - 57.15 1106 | L1 OFF 20.2
4.977024 - 38.40 46.00 7.60 | L1 OFF 20.3
4.977024 46.15 - 56.00 9.85| L1 OFF 20.3
6.905760 - 41.19 50.00 881 |L1 OFF 20.4
6.905760 47.87 60.00 12.13 | L1 OFF 20.4
7.701846 --- 41.69 50.00 831 |L1 OFF 20.4
7.701846 48.06 --- 60.00 1194111 OFF 20.4

B2 of B3



Report No.: FR250408001A

EUT Information

Test Site Location : COO01-CA
Project 250408001
Power: 120Vac/60Hz
Mode 1
Neutral
Full Spectrum
100 T
90T
80T
70T
. 60_\ CISPR-OP Limit at Main Ports
m 4=
E ..
£ 50T 3
@ L& &
g MM SR
— 40._
30T
20T
10T
0 } } } —t—— } } } } —t—+— } } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.175668 --- 31.55 54.69 23.14| N OFF 20.3
0.175668 47.71 --- 64.69 16.98 | N OFF 20.3
0.378276 --- 44.75 48.32 357N OFF 20.3
0.378276 50.52 --- 58.32 7.80 | N OFF 20.3
0.500775 --- 44.05 46.00 195N OFF 20.2
0.500775 50.50 --- 56.00 550N OFF 20.2
0.770280 --- 36.70 46.00 9.30 | N OFF 20.2
0.770280 45.37 --- 56.00 10.63| N OFF 20.2
0.967074 --- 36.36 46.00 9.64 | N OFF 20.2
0.967074 45.22 56.00 10.78 | N OFF 20.2
2.017662 36.67 46.00 9.33 | N OFF 20.3
2.017662 44.13 --- 56.00 11.87 | N OFF 20.3
3.592536 --- 39.05 46.00 6.95| N OFF 20.3
3.592536 46.09 --- 56.00 991N OFF 20.3
4.787637 --- 39.37 46.00 6.63 | N OFF 20.3
4.787637 46.73 --- 56.00 9.27 [N OFF 20.3
6.931680 41.90 50.00 8.10 | N OFF 20.4
6.931680 48.42 - 60.00 1158 | N OFF 20.4
10.843611 40.99 50.00 9.01 | N OFF 20.5
10.843611 47.07 --- 60.00 1293 | N OFF 20.5

B3 of B3
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 21.3~25.3°C
Test Engineer : Leo Liu, Jesse Fan
Relative Humidity : 35.2~45.6%
Note symbol
-L Low channel location
-R High channel location

C1. Radiated Spurious Emission Test Modes

Mode Band (Bc:::) Antenna Modulation Channel Frequency Remark
Mode 1 U-NII-3 5.725-5.85 MIMO Proprietary 151 5755 -
Mode 2 U-NII-3 5.725-5.85 MIMO Proprietary 159 5795 -
Mode 3 U-NII-3 5.725-5.85 MIMO Proprietary 165 5825 -
Mode 4 U-NII-3 5.725-5.85 MIMO Proprietary 151+159 5755+5795 -
Mode 5 U-NII-3 5.725-5.85 MIMO Proprietary 157+165 5785+5825 -
Mode 6 U-NII-3 5.725-5.85 MIMO Proprietary 151+159 5755+5795 SHF
Mode 7 U-NII-3 5.725-5.85 MIMO Proprietary 151+159 5755+5795 LF

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
1 Proprietary 151 5938.89 67.35 68.20 -0.85 H Peak | Pass | Band Edge
1 Proprietary 151 11510.00 42.69 54.00 -11.31 H Avg. Pass Harmonic
2 Proprietary 159 6508.00 65.62 68.20 -2.58 H Peak | Pass | Band Edge
2 Proprietary 159 11590.00 48.85 54.00 -5.15 H Avg. Pass Harmonic
3 Proprietary 165 5855.25 109.80 110.73 -0.93 H Peak | Pass | Band Edge
3 Proprietary 165 11650.00 49.18 54.00 -4.82 \% Avg. Pass Harmonic
4 Proprietary = 1514159  5926.50 67.48 68.20 -0.72 H Peak | Pass | Band Edge
4 Proprietary = 1514159 | 11510.00 50.89 54.00 -3.11 \% Avg. Pass Harmonic
5 Proprietary = 157+165  5930.00 66.99 68.20 -1.21 H Peak | Pass | Band Edge
5 Proprietary = 1574165 | 11570.00 51.13 54.00 -2.87 \% Avg. Pass Harmonic
6 SHF 151+159 | 39274.00 45.39 54.00 -8.61 \Y, Avg. Pass SHF
7 LF 151+159 | 468.44 45.74 46.00 -0.26 H QP Pass LF

TEL : 408 9043300 Page Number : C1 of C33



im FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Horizontal Fundamental
. Lol [dBuVim) . Lol [dBulim)
140 PERR_BETRT5-24] 140
J | 1
12; / MM 125
L f
875
815
70
=1 0 e T ] o N EAK(UNI)|
N dngulisl 10U 15 o ) S i RS S 1= et
Wwy-v*yy“‘ ik Rt e
i W/J g
5 . YRR et
o WWWWMW e
350
17
Peak
1.
5600 5639, 5678, 5711 5756, 5785
Fraquency (MHz)
1000 200, 3400, 4600, 5800, 7000
site  : @3CHEL-CA Frequency (MHz)
Condition: PEAK BE(B4) 16-24 3n HORN 02115 240806 HORTZONTAL
+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto Site  : BICHAL-CA
Mz duln i 0B d dbfm 8 A a deg Condition: PEAK(INIT) 3n HORN B2115 249566 HORIZONTAL
1SS 63.IB 6B.28 -5.02 0671 3329 12.08 2018 0.6 147 156 PEAC - 108006kt V3000 20akiz SiTeduto
1 SESLAE GLEL 69.30 .49 8529 3332 1230 201 0.6 147 156 PEAC
3OSI9.73 998 LB -16.74 713 BT 142 2904 0.00 147 156 PR . 5755";; iz;"g diifn &b 19‘;3:\3’ 3‘;54'1' ui; " ‘:3 eg: 1;: 'i:g -
402 951 1LET 175 7665 BB 142 2.4 008 M7 15 PR e R
2BV
1225
1
10
815
700
o I S NG54 JWM
o
T e
35 y"f
Avg Blank
1.
1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site @ G3HAL-CA
Condition: AVG 54 3n HORN 62115 248886 HORTZONTAL
+ RBH: 1066, 000kHz VBW:0.010kHz SWT:Auto
Mz dBul/m dBWV/m  dB dBwV dBfm 0B B A8 o deg
1 755,80 113,98 ----- --o- .85 3370 1248 2.3 0.0 147 156 AVERAGE

TEL : 408 9043300 Page Number : C2 of C33
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Pol. Horizontal Fundamental
1o Level (dBuvim)
- \
105 B

SURT N Gy . ST AN Beyystye o
52!
ki3
11!
Peak Blank
5755 5794, 5033, 5672, 5011, 5350
Fraquency (MHz)

Site + B3CHe1-CA
Condition: PEAK_BE(B4)_16-24 3n HORN 02115 240806 HORTZONTAL

+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.65 64.83 111.61 -46.76 47.43 34.84 12.57 29.21 @.80 147 156 PEAK
5870.85 67.44 106.58 -39.14 49.99 34,07 1258 29.28 @.8¢ 147 156 PEAK
5924.85 65.79 68.31 -2.52 46.24 3415 12.59 29.19 @.8e 147 156 PEAK
5938.89 67.35 68.20 -0.85 49.77 3417 1259 29.18 @.88 147 156 PEAK

e ra e

TEL : 408 9043300 Page Number : C3 of C33
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Pol. Vertical Fundamental

 goL8vel (dBuVim)

PERF_BEEATo-Z4 ‘-4uLMI (8

S N |

' _/““/M 5
70
OO SRy 1 O 1 T B | <1
52 7 Mot |
[YX () Y "
350 A N WMMMW
350
1!
Peak
1.
5600 5639, 5678, 51, 5756, 5795
Frequency (Hz)
1000 200, 3400, 4600, 5800, 7000
site  : @3CHEL-CA Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n HORN 62115 240806 VERTICAL
+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto

Site : @3CHRL-CA
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

Condition: PEAK(INIL) 3n HORY 62115 246886 VERTICAL
1 OSES 6.5 6.2 435 4.3 BB5 1.0 908 0.00 155 179 PR L0, VB SE00kte SHToAuto
2 SRS L3 GRS 645 5.0 3 1238 2.8 0.00 156 179 PR
3§93 89.89 LB -3 7300 BT 142 1904 0.00 155 179 PR . 5755";; iz;"g’; diifn &b m'iag 3‘;54'; N ‘;z " ‘:5 eg: 1;'; 'i;g -
4S9 88.93 11LS2 2059 TL07 PSP 1042 9.4 0.08 155 179 PEA B LB BL oo e 7 B8 1251 B8
el @)
1225
1
10!
815
700
NG54 j
o N S 5 |
30 "]
Avg Blank
11!
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)

Site © B3CHe1-CA
Condition: AVG 54 3m HORN 02115 248806 VERTICAL
+ RBN: 1060.060kHz VBW:0.010kHz SWT:Auto
Mz dBul/m dBWV/m  dB dBwV dBfm 0B B A8 o deg
1 5755.00 110,63 ------ ------ 93.49 3378 1251 29.15 .80 156 179 AVERAGE

TEL : 408 9043300 Page Number : C4 of C33
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Pol. Vertical Fundamental

" Level (dBuV/m)

s |

105 T

815 W

s - PougEpa fi24

hrybat bt ang 1 st ity

52,

ki3

1.

Peak Blank
5755 5794, 5833 5872 5011, 5050
Fraquency (MHz)
Site @ @3CHEL-CA
Condition: PEAK_BE(B4)_16-24 In HORN 02115 240806 VERTICAL
+ RBN:1080.060kHz VBW:3000.808kHz SWT:Auto
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5B54.45 65.55 112.85 -46.50 48.13 34.86 12.57 29.21 0.0 155 179 PEAK

1 SB73.37 66.94 105.66 -38.72 49.45 34.10 1258 29.20 0.0 156 179 PEAK

3 OSOM.65 67.47 68.46 -D.99 49.99 3417 1259 29.13 0.80 155 179 PEAK

4 593011 66.65 68.20 -1.55 49.06 34.13 12.59 29.13 0.08 156 179 PEAK

TEL : 408 9043300 Page Number : C5 of C33



us. FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Horizontal Vertical
1 4ﬂLﬁVﬁI{dB!l\Hln) 1 Level {dBuVim)
1225 1225
1050 105,
815 815
[AK(UI]@I EAK(UIM
i A |oooef] | ot 1, S A I Looef] | fortl
wl W
Fl— —  —— - - Py _—— == — - . )
s — por = 52! o - S,
11l i
Peak o &
175 .
Avg
7000 9200, 1400, 13600. 15800, 18000 7000 9200, 1400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ e3CHRL-CA Site @ 3CHOL-CA
Condition: PEAK(UNII) 3m HORN_B2115_240806 HORIZONTAL Condition: PEAK(UNII) 3m HORN_B2115_240806 VERTICAL
Mz dBuV/m dBuV/n B BV dB/m B A8 A8 m  deg Mhz dBu/m dBuV/n B BV dB/m B A8 dB o deg
1 11516.08 51.70 74.60 -22.3% 61.15 39.28 17.54 6.4 @.27  --  -- PEAC 1 11510.08 51.04 74.00 -22.96 69.56 30.21 17.54 66.54 @27 - - PEA
1 11510.00 42.69 54.60 -11.31 52.14 39.28 17.54 66.54 @.27  --  -- Average 1 11510.08 46.82 54.80 -13.18 50.34 39.21 17.54 66.54 .17 -- -~ Average
31726500 52.29 68.20 -15.91 58.13 39.96 21.47 67.54 @.33 - -- PEAC 3 17265.08 5108 68.20 -17.12 57.83 38.99 1147 67.54 .3 - - PEAK

TEL : 408 9043300 Page Number : C6 of C33



us. FCC RADIO TEST REPORT

Report No. : FR250408001A

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 = —— = ! = : ——— =
Avg %0 kil
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHOI-CA Site: B3CHL-CA
Condition: AVG 54 3n HORN 02115 249806 HORTZONTAL Condition: AVG 54 3n HORN B2115 246806 VERTICAL
TEL : 408 9043300

Page Number : C7 of C33




LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001A

Pol. Horizontal Fundamental
. 1 LeveldBubim) 3 oLevel Vi)
140 PERR_BEALTo-24 14
1225 /‘ 1225
105 105
. s
T T O T | I A B 1 O 1 1M H BAKIUM|
1 2 ‘ e " 2y 15 I ) | EE— | =) o | =
52_M" it Wil g et WHJW,,
52. rl i
e
4 MMMM
350
17
Peak i
5600 5639, 5678, 5711 5756, 5785
Frequency (W) 1000 2, 4600, 900, 700
Frequency (MHz)
Site @ G3HL-CA
ontition :;:%2;525 :-23 B;r: anm ag;gs_;??ﬁatmmwm st : BLCH
§ MU B TGRS A Condition: PEAK(UNII) 3n HORN 82115 240806 HORTZONTAL
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg - REN: 1000, 000kl VEN: 3809 00kl SNT:Aut
1 S18.3 59.30 68.28 -B.EL 4303 3.3 1.2 2011 0.0 161 161 PEAC e st ¢ : Y g d'“° 5 B ;
256051 S7.99 6858 -10.59 4LMB 3331 1230 2810 0.00 161 161 PEAK e B“" Bl &8 B dife dB 3 A deg
3OSTOLY GL75 105.76 -44.01 4499 3351 1239 2814 0.00 161 161 PEAC 1 5795.66 119.80 -- --- 10251 3391 12.56 29.18 0.0 161 161 PEAK
4 VM2 6042 1117 5065 4356 358 1242 2004 000 161 161 PEAC 1 6505.80 65.62 68.20 158 47.00 .14 1318 .70 0.60 165 162 PEAK
Lol B}
1225
10
815
700
NN mst
-y
Lo
MIM
30 Saull
Avg Blank
1.
1000 200, 3400, 4600, 5800 7000
Frequency (MHz)
Site @ G3HAL-CA
Condition: AVG 54 3n HORN 62115 248886 HORTZONTAL
+ RBH: 1066, 000kHz VBW:0.010kHz SWT:Auto
Mz dBul/m dBWV/m  dB dBwV dBfm 0B B A8 o deg
SN ) (—— 000 338 1256 .06 0.00 161 161 AVERAGE
TEL : 408 9043300 Page Number : C8 of C33



us. FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Horizontal Fundamental

 goL8vel (dBuVim)

o |
1... V\M\J PEAK_BE(B4)_15.24]

bk

Peak f Blank

5795 5836.

5677, 5918, 5950, 6000
Fraquency (MHz)

Site + B3CHe1-CA
Condition: PEAK_BE(B4)_16-24 3n HORN 02115 240806 HORTZONTAL

+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.86 70.52 111.12 -40.60 53.12 34.84 12,57 29.21 @.ee 161 161 PEAK
5862.45 68.98 108.71 -39.73 5L.56 34.85 12.58 29.21 @.e¢ 161 161 PEAK
5923.95 63.37 68.98 -5.61 45.82 3415 12.59 29.19 @.ee 161 161 PEAK
5938.91 64.96 68.20 -3.24 47.38 3417 1259 29.18 @.ee 161 161 PEAK

e ra e

TEL : 408 9043300 Page Number : C9 of C33



LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001A

Pol. Vertical Fundamental
. Level (dBuVim) - Level dBuim)
ey PERR_BEEALT0-24 Ay
1225 /‘ 1225
105, FM«@ 15
875 Wﬁ s
T “W T e IR 1 | i LN 5 PEAK(UN)
T2 3 N 4MMW¢" 10.0— A He—- =} = M
et Ao b “/J sridbpmind
SL5 52! it b
WMWW
30 . srifodart
1!
Peak 11!
5600 5630, 5678, 5717, 575, 5795
Frequency (MHz) 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site  : BIHAL-CA )
Condition: PEAK_BE(B4)_16-24 3n HORN 02115 240806 VERTICAL Site : B3CHAL-CA
.+ RBH: 1090, 06BkHz VBN: 3000 030KkHz SHT:Auto Condition: PEAK(UNIT) 3n HORN 82115 244886 VERTICAL
Mz dBu/m dBuVfn 8 dBwV db/m 0B OB B ar  deg + RBW: 1060. 000Kz VEN:3000. 006Kz SuT:Auto
1 S40.37 S0.65 68.20 -B.55 4321 .26 1228 2.8 0.00 166 165 PEAK Mz dBuV/m dBuV/m 0B dBW dBfa 0B B B m deg
7 5658.98 60.09 68.87 -B.78 43.68 33.29 1238 29.19 0.08 166 165 PEAK 1 5795.00 166.87 ------ ------ 89.65 33.84 12.54 29.16 @.80 166 165 PEAK
3 OSALOD 6098 10576 -44.78 4423 B.S) 1239 2004 0.00 166 165 PEAK 1 Gl60.00 £5.15 68.20 -3.05 47.56 .18 1279 .38 0.00 167 165 PEAK
4 WML GLAL 11196 5055 4455 3358 1242 2014 0.00 166 165 PEAC 3OGS08.00 £5.45 68.20 -275 4673 5.4 1308 270 0.60 164 166 PEAK
" Level (dBuV/m)
1225
10
815
700
NGB J
W I T u Jl
P
-
5 e
5.0
Avg Blank
1.
1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site  : BICHAL-CA
Condition: AVG 54 3n HORN 2115 248586 VERTICAL
+ RBH: 1066, 000kHz VBW:0.010kHz SWT:Auto
Mz dBul/m dBWV/m  dB dBwV dBfm 0B B A8 o deg
1579500 99.91 ---eev -eoee- 8266 367 1255 2,07 @00 166 165 AVERAGE
TEL : 408 9043300 Page Number : C10 of C33




us. FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Vertical Fundamental
1o Level (dBuvim)
- \
l?.‘MM
700 PEAK_BE(B4)_16-24)
ot ateyh gy “Jl " i A "
52
k1Y
Peak & Blank
5795 5836, 50959, 6000

5677, 5918,
Fraquency (MHz)

Site + B3CHe1-CA
Condition: PEAK_BE(B4)_16-24 3n HORN 02115 240806 VERTICAL

+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.66 64.87 111.59 -47.57 46.65 34.86 12.57 29.21 @.88 166 165 PEAK
5873.93 63.42 105.50 -42.06 45.94 34,10 12.58 29.28 @.88 166 165 PEAK
592477 62.94 68.37 -5.43 45.37 3417 1259 29.19 @.8e 166 165 PEAK
5926.20 62.73 68.20 -5.47 45.14 3418 1259 29.18 @.88 166 165 PEAK

e ra e

TEL : 408 9043300 Page Number : C11 of C33



us. FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Horizontal Vertical
1 HL&V&I{dB!le) " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI]@I EAK(UNI)
(T L] | ] () [ L] | ] [
G AéG_54)
=== S— . e * T ; e i b A
PR R bt om0
11l i
Peak o &
115 f
Avg
T000 9200 1400, 13600, 15800, 16000 1000 9200 1400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ e3CHRL-CA Site @ 3CHOL-CA
Condition: PEAK(UNII) 3m HORN_B2115_240806 HORIZONTAL Condition: PEAK(UNII) 3m HORN_B2115_240806 VERTICAL
Mz dBuV/m dBuV/n B BV dB/m B A8 A8 m  deg Mhz dBu/m dBuV/n B BV dB/m B A8 dB o deg
1 1150000 53.47 74.60 -20.53 63.15 39.09 17.68 66.64 @.27 313 139 PEAC 1 1159.08 5176 74.80 -22.24 61.49 30.84 17.60 66.64 @.27 115 123 PEAK
1 11590.00 48.85 54.68 -5.15 58.53 39.09 17.60 66.64 @.27 313 139 Average 1 115%.08 42.37 54.80 -11.63 52,10 39.84 17.60 66.64 @.27 115 123 Average
3 1738500 54.37 68.20 -13.83 6@.33 40.26 21.55 68.09 @.32  -- - PEAC 3O17385.08 52.26 68.20 -15.94 59.24 39.24 7155 68.09 @32 - - PEAK

TEL : 408 9043300 Page Number : C12 of C33



us. FCC RADIO TEST REPORT

Report No. : FR250408001A

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 = —— = ! = : ——— =
iy B S W B ]
Avg %0 kil
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHOI-CA Site: B3CHL-CA
Condition: AVG 54 3n HORN 02115 249806 HORTZONTAL Condition: AVG 54 3n HORN B2115 246806 VERTICAL
TEL : 408 9043300

Page Number : C13 of C33



us. FCC RADIO TEST REPORT

Report No. : FR250408001A

Site + B3CHe1-CA
Condition: PEAK_BE(B4)_16-24 3n HORN 02115 240806 HORTZONTAL
+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

Pol. Horizontal Fundamental
. Level (BuVim) 1 Level ({BuVim)
120 PERR_BETBALT0-2% 13
125 phee 175
105 - "
10
875
P w5
b I \
T T O Wy T S W e | L 1N EAK{NI)
525 _WJJ Mwmm
52 TeTI) " -
30 % ot S "
1! N
Peak
11!
5600 5645, 5600, 573, 5780, 5825
Fraquency (MHz)
1000 20, 5800, 7000

3400, 4600,
Frequency (MHz)

Site : @3CHRL-CA

Condition: PEAK(INIT) 3n HORY 82115 246886 HORLIONTAL
1S58 9.5 6.2 895 .01 B 1.0 008 0.00 159 178 PR L0, V3600t SHTeAuto
2 5.0 9.6 6850 -8.89 4308 331 1238 2.8 0.0 158 178 PEK
35005 GLEA 1065 -M.90 ML B 1.3 1004 0.00 159 178 PEMK . 5825";; iz;v;'; diifn &b ugB;\zI 3‘;5;'5' N ‘;5 " ‘:g eg: 1$ 'i;g -
4060 6L65 11007 951 £5.09 358 1042 2.4 0.00 150 178 PEA B 1805 oo e e BE 15T DL 6
el @)
1225
10!
815
700
G 5 J \\A
e - Kl i
-
e
ol o
Sy o
Avg Blank
11!
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)

Site © B3CHe1-CA
Condition: AVG 54 3m HORN 02115 248806 HORIZONTAL
+ RBW: 1060.060kHz VBW:.010kHz SWT:Auto
Mz dBul/m dBWV/m  dB dBwV dBfm 0B B A8 o deg
1 5825.00 120.88 ------ ------ 163,51 34,81 1257 29.21 @.60 158 178 AVERAGE

TEL : 408 9043300

Page Number : C14 of C33




us. FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Horizontal Fundamental

" Level (dBuV/m)

12251 f fhirpnyet]

15 - i

815 M \l"#

s g PEAKBERY 1624

b ottt

52,

ki3

1.

Peak Blank
Fraquency (MHz)
Site + B3CHe1-CA
Condition: PEAK BE(B4)_16-24 3n HORN 62115 240806 HORTZONTAL
+ RBN:1080.060kHz VBW:3000.808kHz SWT:Auto
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5855.8@ 189.31 116.80 -1.49 9191 34.84 12.57 29.21 Q.00 15 178 PEAK

2 5855.25 1@9.86 116.73 -0.93 92.49 34.84 12.57 29.21 @.06 159 178 PEAK

3 592475 65.54 6B.38 -2.84 47.99 34,15 12.59 29.19 @.0e 15 178 PEAK

4 593475 65.83 68.20 -2.37 46.26 34.16 12,59 29.18 @.ea 150 178 PEAK

TEL : 408 9043300 Page Number : C15 of C33



us. FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Vertical Fundamental
1 Level [dBuvim) . Lol [dBulim)
140 PERR_BETRTo-24] 140
" | . .
- 10
875
815
70
3 .
Ty P T | S W e | L 1M1 EAK{UNI)
52 " il
ki3
30 MM
350
17
Peak
1.
5600 5645, 5600, 573, 5780, 5825
Fraquency (MHz)
1000 200, 3400, 4600, 5800, 7000
site  : @3CHEL-CA Frequency (MHz)
Condition: PEAK_BE(B4) 16-24 3n HORN 02115 240806 VERTICAL
+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto Site  : BICHAL-CA
Mz dul/n i 0B d dbfm 8 A a dy Condition: PEAK(INIT) 3n HORN B2115 246806 VERTICAL
1 SEN.E0 59.35 66.28 -B.E5 4300 33.20 12.25 2011 0.0 162 182 PEAC - 108006kt V3000 a0dkiz SiTeduto
1 SES0.63 SB.03 6B.66 -10.63 OL54 3329 1230 2018 0.0 162 182 PEAC
350598 GL9B 106,55 -M.98 05,1 35 1.8 2.4 0.0 16 182 PR . 5825";; iz:"g’; diifn &b wgag\é 3‘;5;'2' N ‘;: " ‘:2 eg: 1;'; 'i;g -
4S5 60.96 11104 <5005 4401 BT 1.42 2.4 008 182 182 PR B e oo 8 3G deob A
2BV
1225
10
815
700
NGB
Y R A
[ mard
[ —
. e
L —
Avg Blank
1.
1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site @ G3HAL-CA
Condition: AVG 54 3n HORN 62115 249896 VERTICAL
+ RBH: 1066, 000kHz VBW:0.010kHz SWT:Auto
Mz dBul/m dBWV/m  dB dBwV dBfm 0B B A8 o deg
1 5825.80 118,26 - ---- 1087 M8 1257 2.2 .00 162 180 AVERAGE

TEL : 408 9043300 Page Number : C16 of C33



gmu. FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Vertical Fundamental

 goL8vel (dBuVim)

Peak f Blank

Fraquency (MHz)

Site + B3CHe1-CA
Condition: PEAK_BE(B4)_16-24 3n HORN 02115 240806 VERTICAL

+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5855.80 184.54 118.80 -6.26 87.12 34.86 12.57 29.21 @.8e 162 182 PEAK
5856.80 185.02 118.52 -5.56 87.60 34.86 12.57 29.21 @.8¢ 162 182 PEAK
5923.50 64.72 69.31 -4.59 47.15 34.17 12.59 29.19 @.ee 162 182 PEAK
5932.80 64.78 68.20 -3.58 47.11 3418 12.59 29.18 @.ee 162 182 PEAK

e ra e

TEL : 408 9043300 Page Number : C17 of C33



us. FCC RADIO TEST REPORT

Report No. : FR250408001A

Pol.

Horizontal Vertical
1 HL&V&I{dB!le) 1 Level {dBuVim)
1225 1225
1050 105,
815 815
EAK(UNI)
(T L] | ] () [ L] | ] [
5 —— == ! ‘ et s — === ; 5 s M 3k
| - o - e A e B
A () i
Peak o &
175 11!
Avg
7000 9200, 1400, 13600. 15800, 7000 9200, 1400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ e3CHRL-CA Site @ 3CHOL-CA
Condition: PEAK(UNII) 3m HORN_B2115_240806 HORIZONTAL Condition: PEAK(UNII) 3m HORN_B2115_240806 VERTICAL
Mz dBuV/m dBuV/n B BV dB/m B A8 A8 m  deg Mhz dBu/m dBuV/n B BV dB/m B A8 dB o deg
1 11650.00 54.60 74.60 -20.80 63.84 33.95 17.64 66.69 @.26 168 184 PEAC 1 11650.08 35.36 74.00 -18.64 65.25 38.90 17.64 66.69 @.26 172 173 PEAK

1 11650.00 48.27 54.68 -5.73 58.11 38.95 17.64 66.69 @.26 168 184 Average

31747500 53.91 68.20 -14.29 59.63 40.68 21.68 66.32 @.:2 -

-- PEAK

2 11650.08 49.18 54.80 -4.81 59.67 38.90 17.64 66.69 @.26
3 O17475.08 52.48 68.20 -15.80 59.23 39.57 1.8 68.327 @32 - - PEAK

—

72 173 Average

TEL : 408 9043300

Page Number : C18 of C33



us. FCC RADIO TEST REPORT

Report No. : FR250408001A

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 = —— = ! = : ——— =
SRS T it o=V T —-""‘_m;
Avg %0 kil
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHOI-CA Site: B3CHL-CA
Condition: AVG 54 3n HORN 02115 249806 HORTZONTAL Condition: AVG 54 3n HORN B2115 246806 VERTICAL
TEL : 408 9043300

Page Number : C19 of C33



FCC RADIO TEST REPORT

LAB.

Report No. : FR250408001A

Pol. Horizontal Fundamental
. 1 LeveldBubim) 3 oLevel Vi)
140 PERR_BEALTo-24 14
12251 ‘ ity AP | i 1228
ANE "h M
10, ) b 1#:
w5 " .
1 e T | S W e | U M EAK{UNI)
52.”',,}‘, el M%ij mewmw
52 b
e gy T '
30 R
350
17
Peak i
5600 5639, 5678, 5711 5756 5785
Frequency (W) 1000 20, 4600, 800 70
Frequency (MHz)
Site @ G3HL-CA
ontition :;:%2;525 :-23 B;r: anm ag;gs_;??ﬁatmmwm st : BLCH
§ MU B TGRS A Condition: PEAK(UNII) 3n HORN 82115 240806 HORTZONTAL
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg - REN: 1000, 000kl VEN: 3809 00kl SNT:Aut
1S90 6494 .20 126 0843 3331 1230 2018 0.0 163 163 PEAC e st ¢ : Y g d'“° 5 B ;
2566650 7793 80.44 251 6L.34 33,37 1233 2011 .00 163 168 PEAK W /e /e 0B U dBfa B & B dyg
3OS19.34 100,70 1062 -9.91 B3.B6 3357 12.42 2814 0.00 163 168 PEAK 1 5755.60 127.47 11635 33.76 12.51 20.15 0.60 163 168 PEAK
4 WM. 10050 111,52 411,02 B3.64 3358 1242 2014 000 163 168 PEAC 1 5793.00 125.61 - 188,38 3385 1155 1.7 6.0 163 168 PEAC
" Level (dBuV/m)
12251 1
15
815
0 ﬂ \
Jo wis ||\
17— e
Avg Blank .
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site @ G3HOL-CA
Condition: AVG 54 3n HORY 82115 240806 HORTZONTAL
+ RBW:1080.088kHz VBW:0.010kHz ST:Auto
Mz dBul/m dBu/m  dB BV dBfm  dB B dB  om  deg
1 5755.80 119.48 19219 3301 1256 20.18 .80 163 168 AVERMGE
1 5795.80 119.48 - 19219 3301 1256 2.18 .00 163 168 AVERMGE
TEL : 408 9043300 Page Number : C20 of C33




im FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Horizontal Fundamental

" Level (dBuV/m)

1225 MWMU it ‘

105 LM

1
815 by
700 NN”W«‘ i P
v )
el

52,

ki3

1.

Peak Blank
5755 5804, 5853 5902, 5951, 6000
Fraquency (MHz)
Site + B3CHe1-CA
Condition: PEAK BE(B4)_16-24 3n HORN 62115 240806 HORTZONTAL
+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5854.96 B83.67 116.89 -22.22 71.27 34.84 12.57 29.21 @.00 163 168 PEAK

2 5874.87 B86.97 105.46 -18.49 69.51 34.88 12.58 29.20 @.00 163 168 PEAK
3592479 66.34 68.36 -2.02 48.79 34,15 12.59 29.19 0.0 163 168 PEAK

4 592650 67.48 68.20 -0.72 49.91 34.16 12,59 29.18 @.8e 163 168 PEAK

TEL : 408 9043300 Page Number : C21 of C33



us. FCC RADIO TEST REPORT Report No. : FR250408001A

Pol. Vertical Fundamental
. 1 LeveldBubim) 3 oLevel Vi)
140 PERR_BEALTo-24 14
1225 /‘ 125
et
10 105
3
r
. s
1 T2 ™ T | S W e | U LM EAKIUNI/
st AM)/ M
52!
52! WM M e
%4 it
350
17
Peak i
5600 5639, 5678, 5711 5756, 5785
Frequency (W) 1000 20, 3400, 5800 700
Frequency (MHz)
Site @ G3HL-CA
Condition: PEAK_BE(B4) 16-24 3n HORN 02115 240806 VERTICAL st : BLCH
¢ RBH:L000. 00062 VA:3000, 000K SiTT:huto Condition: PEAK(UNII) 3n HORN 82115 240806 VERTICAL
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg - REN: 1000, 000kl VEN: 3809 00kl SNT:Auts
1 SEA3.29 6135 .20 -6.85 4489 3327 12.20 2018 0.0 155 165 PEAC e st ¢ : Y g d'“° 5 B ;
2565364 6250 70.45 -7.87 4609 33.30 1230 2.1 000 155 165 PEAK W i/ /e 0B U dBfa B B B o dyg
3OS19.54 B.26 1067 -22.41 TLAL 3357 12.42 2814 0.00 155 165 PEAC 1 5755.60 113.21 %.14 3370 12.48 .13 0.60 155 15 PEAK
4 WMI2 B3 MLT-B.32 708 357 1242 1004 000 155 165 PEAC 1 5793.60 116.07 - 882 3387 1155 W87 680 155 165 PEAC
" Level (dBuV/m)
1225
15
815
700
ws ||\
o IS B N A
[
[P —
. —
-
Avg Blank i
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site @ G3HOL-CA
Condition: AVG 54 3n HORN 2115 248506 VERTICAL
+ RBW:1080.088kHz VBW:0.010kHz ST:Auto
Mz dBul/m dBu/m  dB BV dBfm  dB B dB  om  deg
1 5755.80 184.88 - BLEL BT) 148 1.3 .80 155 165 AVERMGE
1 5795.80 183.22 o OLE3 3G 1053 M.06 .00 155 165 AVERMGE
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Pol. Vertical Fundamental

 goL8vel (dBuVim)

s

Peak f Blank

5756 5804 5951, 6000

5853, 5902,
Fraquency (MHz)

Site + B3CHe1-CA
Condition: PEAK_BE(B4)_16-24 3n HORN 02115 240806 VERTICAL

+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 72.88 118.89 -38.01 55.46 34.86 12.57 29.21 @.8@ 155 165 PEAK
5873.83 73.44 105.53 -32.09 55.96 34,10 12.58 29.28 @.e¢ 155 165 PEAK
592430 63.15 68.72 -5.57 45.58 34.17 12.59 29.19 @.ee 155 165 PEAK
5939.42 65.65 68.20 -2.55 48.86 3418 12.59 29.18 @.88 155 165 PEAK

e ra e
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Pol. Horizontal Vertical
1 4ﬂLt}ilel{IIB!l\mn] 1 Level {dBuVim)
1225 1225
151 105,
415 815
[.AK(UI’@I EAK(UNI)
700 A L] I ] 700 A [ L] I ] 1
L a P w“ﬁ B —— == A I
WMMW ot - Fr—
30 30
Peak
115 1.
Avg
000 9200, 1400, 1 156800, 18000 7000 9200, 1400, 13600. 15600, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHRL-CA Site + B3CHRL-CA
Condition: PEAK(UNII) 3m HORN_82115_240806 HORIZONTAL Conditien: PEAK(UNII) 3m HORN_ 82115 240806 VERTICAL
Mz dBuV/m dBuV/m B dBw dB/m dB A8 B o deg Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg
1 11510.0@ 55.87 74.8@ -18.13 65.32 39.28 17.54 66.54 @.27 291 143 PEAK 1 11510.00 55.14 74.80 -18.86 64.66 39.21 17.54 66.54 @.27 173 184 PEAK
2 11510.08 50.73 54.88 -3.27 60.18 39.28 17.54 66.54 @.27 291 143 Average 1 11510.0@ 50.89 54.60 -3.11 60.41 39.21 17.54 66.54 .17 173 184 Average
3 11590.08 49.74 74.00 -24.26 59.42 39.89 17.68 66.64 @.27 - -- Peak 3 11590.00 49.49 74.80 -24.51 59.22 39.84 17.60 66.64 .27 - -- Peak
4 17265.08 52.55 68.20 -15.65 58.39 39.90 21.47 67.54 0.3 - -- PEAK 4 17265.08 51.45 68.20 -16.75 58.20 38.99 21.47 67.54 0.3 - -- PEAK
5 17385.08 52.49 68.20 -15.71 58.45 40.26 21.55 68.89 @.32 - -- Peak 5 17385.00 S51.26 68.20 -16.94 58.24 39.24 21.55 68.89 @.32 - -- Peak
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Report No. : FR250408001A

Pol. Horizontal Vertical
1 HI.MI{HB!IWII]} " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 = —— = ! = : ——— =
e ™ AR T N RO A —
Avg %0 kil
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHOI-CA Site: B3CHL-CA
Condition: AVG 54 3n HORN 02115 249806 HORTZONTAL Condition: AVG 54 3n HORN B2115 246806 VERTICAL
TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001A

5
Mode Band Edge - L
U-NII-3_5.725-5.85_Proprietary_CH157+165_5785+5825MHz
ANT MIMO
Pol. Horizontal Fundamental
L8Vl [dBuVim)  pLevel [BuVim)
1 TPEAR_BETER] T6-22 1
1225 ) 12251
1050 "
i 3 i 875
700
5 M T | IO 11 ——r—n PEAK(IM)
SZ‘SM"”MW' wifdahick M
525
310
350
175
Peak 5
5600 5645, 5600, 5735, 5780, 5825
Frequency (i) 1000 2, 0, 4400 5801, 7000
Frequency (MHz)
Site : @3CHAL-CA
Condition: PEAK_BE(B4) 16-24 3n HORN 02115 240806 HORIZONTAL T —
¢ RBis L0GD.0a0ktz VE: 3000, 000Kz SiT:Auto Condition: PEAK(UNII) 3 HORN 82115 240806 HORTZONTAL
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg R 1060. 08kHz VEN: 3000, 008Kz SHT:Aato
1 S6A0.10 58.86 68.20 -0.34 4238 3329 12.20 2018 0.0 165 169 PEAC | W TR T
2 565,85 50.11 68.83 072 4268 33.31 1238 2018 .00 165 169 PEAK W i/ /e dF W dBfa B B B o dyg
3OSI0.70 789 108.20 -9.91 GLAD 3354 12.40 2814 0.00 165 169 PEA 1 5785.60 124.98 <o 1073 3811153 2.06 880 165 169 PEAC
4 WMIS 7952 1104 362 6266 3358 1242 2014 000 165 169 PEAC 1 5805.60 123.29 <o 165.96 3.9 1257 103 0.60 165 169 PEAK
" Level (dBuV/m)
1225 %
105.0)
875
700
525
350
Avg Blank 3
1000 2200, 3400. 4600 5800. 7000

Frequency (MHz)

Site : B3CHa1-CA
Condition: AVG_54 3m HORN 02115 240806 HORIZONTAL
+ RBlV:1080.080kHz VB:0.010kHz SHT:Auto
Mz dBul/m dBu/m  dB BV dBfm  dB B dB  om  deg
1 5785.00 117.4 --- 100.85 33.82 12.53 20.16 .80 165 169 AVERAGE
1 5825.80 115.21 - 97.88 33.95 1257 29.19 6.8 165 169 AVERAGE

TEL : 408 9043300
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Pol. Horizontal Fundamental

 goL8vel (dBuVim)

125 , sy MUWW W]

105 r =
875 :VL»\,%
7 o PEA BEBAL 1524
2.
k1Y
Peak f Blank
Fraquency (MHz)

Site + B3CHe1-CA
Condition: PEAK_BE(B4)_16-24 3n HORN 02115 240806 HORTZONTAL

+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5855.80 99.33 118.80 -11.47 81.93 34.84 12.57 29.21 @.88 165 169 PEAK
5856.00 180.38 118.52 -10.22 82.99 34.84 1257 29.21 @.88 165 169 PEAK
5925.80 65.71 68.20 -2.49 48.15 3415 12.59 29.18 @.88 165 169 PEAK
5939.80 66.99 68.20 -1.21 49.42 3416 1259 29.18 @.88 165 169 PEAK

e ra e
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Mode Band Edge - L

U-NII-3_5.725-5.85_Proprietary_ CH157+165_5785+5825MHz

ANT MIMO
Pol. Vertical Fundamental
L8Vl [dBuVim)  pLevel [BuVim)
1 PEAR_BEEA_Th-Z4 14
1225 ) 12251
T
1050 1050
Lk .
Ty T 3 T T e — PEAK(UN)
. [T Tt rmnAL il
‘ 525
%0
350
175
Peak 5
5600 5645, 5690. 5735, 5780, 5825
Frequency (i 1000 2m, . 4600 5801, 7000
Frequency (MHz)
Site  : @3CHEL-CA
i, S 343 5 e o
¢ o ORI TEH R BB iAo Condition: PEAK(UNIT) 3n HORN 82115 249306 VERTICAL
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg - R 1060. 0kt VN 3000, 008ktz SHT:hut
1 SH5.3 5049 6820 .80 4293 BB 1229 2008 0.00 15 168 PEAK | ‘d ! “d el ;‘W 5 B ;
2 565,85 57.80 68.83 -10.04 4149 33.20 1238 2010 .00 156 168 PEAK W i/ /e dF U dBfa B B B o dyg
3OS0.35 6117 105.30 -4.03 4483 3349 1239 2814 0.00 156 168 PEAC 1 5785.66 111.28 <o S48 BB 153 206 880 136 168 PEAC
4 WMI5 LS L4 -49.62 8467 3357 1242 2014 000 156 168 PEAC 1 3805.60 11101 - 9366 33.97 157 113 0.0 156 168 PEAK
" Level (dBuV/m)
1225
1050 Z
875
700
525
350
Avg Blank 3
1000 2200, 3400. 4600 5800. 7000

Frequency (MHz)

Site : B3CHa1-CA
Condition: AVG_54 3m HORN 02115 248806 VERTICAL
+ RBl:1080.080kHz VB:0.810kHz SHT:Auto
Mz dBul/m dBu/m  dB BV dBfm  dB B dB  om  deg
1 5785.00 164.46 - 8724 3384 12,54 20.16 0.80 156 168 AVERAGE
1 5825.00 164.83 - 87.54 33.9 1256 29.17 6.88 156 168 AVERAGE
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Pol. Vertical Fundamental

" Level (dBuVim)

1225

105 Pl

10! ’M' V L

2
875
700 WWW o PEAK BEBY) 16.24)
WAnAA el )

52,

ki3

11!

Peak Blank
Fraquency (MHz)
Site + B3CHe1-CA
Condition: PEAK BE(B4)_16-24 3n HORN 62115 240806 VERTICAL
+ RB:1000.080kHz VB: 3000, 008kHZ SHT:Auto
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5855.8@ B83.39 116.80 -22.41 70.97 34.86 12.57 29.21 @.00 156 168 PEAK

2 5850.8@ B87.98 109.68 -21.78 7@.55 34.87 12.57 29.21 @.08 156 163 PEAK
3592475 64.63 68.38 -3.75 47.86 34.17 12.59 29.19 @.00 156 163 PEAK

4 5933.00 63.73 68.20 -4.47 46.14 3418 12,59 29.18 @.ea 156 168 PEAK
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LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001A

Pol. Horizontal Vertical
. Level ({BuVim) . - Level {BuVim)
1225 1225
1050 15
B1.5 B7.5
EAK(UI’@I EAK(UNI)
0 e e R LN I j— FLT e B I LN I ] I
1 A mﬁ A %
L R PR, (o = F L R . e i =
[ . * i G et
30 34
Peak 15 10!
AVQ 7000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400. 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CHAL-CA Site  : B3CHOL-CA
Condition: PEAK(UNII) 3m HORN_B2115_246386 HORIZONTAL Condition: PEAK(UNII) 3m HORN_B2115_246806 VERTICAL
MHz dBuv/m dBuv/m  dB dBuv dB/m B B A8  m deg Mz dBuv/m dBuv/m  dB dBwv dB/m B 4B A8 m  deg
1 1157800 54.73 74.60 -19.27 64.34 39.14 17.58 66.68 @.27 189 154 Peak 1 11570.08 56.22 74.09 -17.78 65.83 39.89 17.58 66.68 @.27 173 199 Peak
2 11570.08 49.69 54.88 -4.91 58.70 39.14 17.58 66.60 @.27 180 154 Average 1 11576.0@ 51.13 54.60 -2.87 60.79 39.89 17.58 66.68 @.27 173 199 Average
3 11650.08 53.39 74.00 -20.70 63.14 38.95 17.64 66.69 @.26 180 149 PEAK 3 11650.00 53.22 74.60 -20.78 63.11 38.98 17.64 66.69 @.26 177 165 PEAK
4 11650.00 42.30 54.00 -11.70 52.14 38.95 17.64 66.69 @.26 160 149 Average 4 11650.80 43.63 54.00 -10.37 53.52 38.98 17.64 66.69 .26 177 165 Average
5 17355.0@ 51.48 68.20 -16.72 57.36 40.17 21.53 67.90 @.32 - -- Peak 5 17355.00 S51.26 68.20 -16.94 58.14 39.17 21.53 67.98 @.32 - -- Peak
§ 1747500 54.85 68.20 -14.14 59.78 40.65 21.60 68.32 @.32  --  -- PEAC 6 17475.00 53.13 68.20 -15.67 59.9% 39.57 21.60 68.32 @.32 -~ -- PEAK
TEL : 408 9043300 Page Number : C30 of C33
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Pol. Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 = : —— = ! = : ——— =
T L — Y ]
Avg %0 kil
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHOI-CA Site: B3CHL-CA
Condition: AVG 54 3n HORN 02115 249806 HORTZONTAL Condition: AVG 54 3n HORN B2115 246806 VERTICAL
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FCC RADIO TEST REPORT

Report No. : FR250408001A

Pol. Horizontal Vertical

Lol tBui) ygLeveltEuii)

1225 1225

1050 10!

1.5 815
EAK{UNI) EAK[UNI)

700! LA | | 1 700! LA | | 1
A6 54 G54

525 e — - ] 5. e — -

e vt Yo “L,WW " it A WWW
0 30
Peak 175 11
18000 22400, 26800. 200, 35600, 40000 18000 22400, 26800. 200, 35600. 40000
Frequency (MHz) Frequency (MHz)
Site + D3CHAL-CA Site + B3CHAL-CA
Condition: PEAK(UNII) 1n SHF HORN_B41 240867 HORIZONTAL Condition: PEAK(UNII) 1n SH HORN 841 240807 VERTICAL
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg

1 26767.08 42.68 68.20 -29.52 37.50 40.08 27.45 52.79 -9.54 - -- Peak 1 26789.00 43.58 63.20 -24.40 3B.49 4.20 27.45 5288 -9.54 - -- Peak

1 39566.00 52.84 74.80 -21.95 38.37 43.95 33.40 5415 -9.54 168 160 Peak 2 3927408 53.53 74.60 -18.47 38.64 45.17 33.18 53.92 -9.54 155 179 Pesk

3 39560.00 43.11 54.60 -10.89 29.44 43.96 33.48 5415 -9.54 160 160 Average 3307408 45.39 54.80 -B.61 30.50 45.17 33.18 5392 -9.54 155 179 Average

TEL : 408 9043300
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Pol. Horizontal Vertical
.ILHHHWMI nuunuml
100 700
600 1 60
P ap
o H g H
I— R
400 I f-t. § [ 40| [ K&M ]
2
b f I, ﬁ\;f\ifh\"
200 v 200 Y Ty
QP/ 14 109
Peak . m 1L 06, 1000 1 . I T s 1000
Frequency (MH2) Frequency (MHz)
Site  : 03CHA1-CA Site  : 03CHAL-CA
Condition: QP 3m BILOG_54683_241115 HORTZONTAL Condition: QP 3m BILOG_54683 241115 VERTICAL
Limit Read  Ant Cable Preamp Aux APos  TPos Limit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/n  dB BV dB/m dB B d8 m deg Miz d8uV/mdBuV/m  dB dBwW dB/m 8 A8 0B cm deg
13291 32,70 4688 -7.38 40.40 23.63 0.9 3.4 0.8 - - Peak 1 33,88 39.13 40.00 -0.82 47.42 23.07 1.81 32.41 0.9 108 360 QP
1 149.31 3104 43.50 -12.46 43.99 17.24 211 32.39 0.8 - == Peak 2 92.88 30.18 43.50 -13.32 45.73 15.65 1.68 32.40 98.20  -- == Peak
3 228.85 26.12 46.00 -19.B8 39.45 16.41 2.55 32.41 e.12 - -- Peak 3 268.62 27.86 46.00 -18.14 37.96 19.41 2.78 32.43 .14 - - Peak
4 468.44 45.74 46.00 -0.26 50.80 23.58 .67 3154 0.3 156 167 QP 4 466,50 45.39 46,00 -0.61 50.51 23.53 3.66 2.4 083 L1 W@
5 62558 38.60 46.00 -7.40 40.65 26,09 4.29 .61 .18 168 160 Qp 5 625.58 40.55 46.00 -5.45 42.60 26,09 4.9 32.61 0.8 101 157 QP
6 92531 3836 4600 -7.64 34.52 2971 520 3143 836 - -- Peak 6 92531 3884 46,00 -7.06 35.80 0.7 500 .43 B3 .- .- PEAK
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SPORTON LAB.

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(us) 1/T(kHz) VBW Setting

5GHz 802.11be EHT40 Full RU 100% - - 10Hz

Proprietary radio 5G

Frequency v
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